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TEST REPORT CERTIFICATION

Applicant MKD Technology Inc.
Manufacturer Li Neng Co., Ltd.
EUT Description USB Storage VOIP Bluetooth Dongle
FCCID VVBJ8801
(A) MODEL NO. MKD8801
(B) SERIAL NO. N/A
(C) POWER SUPPLY DC 5V
(D) TEST VOLTAGE AC 120V, 60Hz (Via Notebook)

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart B & Subpart C, September 2007
ANSI C63.4/2003
FCC Public Notice DA 00-705, Mar. 2000

(FCC CFR 47 Part 15B, 815.107 and §15.109)
(FCC CFR 47 Part 15C, 815.205, §15.207, §15.209 and §15.247)

The device described above was tested by Audix Technology Corporation to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart B and subpart C limits.

The measurement results are contained in this test report and Audix Technology Corporation
is assumed full responsibility for the accuracy and completeness of these measurements. Also,
this report shows that the EUT to be technically compliant with the FCC official limits.

This report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of Audix Technology Corporation.

Date of Test: Dec. 06 ~ 17, 2007
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Approved & Authorized Signer: é\/i,jd-a ﬁ_g M

(Leon Liw/'Vice President)

Test Engineer:

Audix Technology Corporation Report No. EM-F960600



1. GENERAL INFORMATION

1.1. Description of Device (EUT)

1.2.

Description
Model Number
FCCID

Applicant

Manufacturer

Bluetooth IC #1
Bluetooth IC #2
Fundamental Range
Channel Number

Radio Technology
Antenna Gain

Date of Receipt of Sample

Date of Test

FCCID.VvBJ8801 Page5 of 77

USB Storage VOIP Bluetooth Dongle

MKD8801

VBJ8801

MKD Technology Inc.

R.B8, No.1 Lising 1st Rd., Hsinchu Science Park,
Hsinchu, Taiwan 30078, R.O.C.

Li Neng Co., Ltd.

No0.36-1, Lane 482, Minghu Rd., East District,
Hsinchu City 300, Taiwan, R.O.C.

ISSC, 151032

ISSC, 151602
2400MHz - 2483.5MHz
79

FHSS Modulation
1.5dBi (Peak)

Nov. 19, 2007

Dec. 06 ~ 17, 2007

Tested Supporting System Details

1.2.1. NOTEBOOK
Model Number
Serial Number
BSMI ID
FCCID
Manufacturer
Power Adapter

PP2130

5Y32KSQZ40ME

3912A556

FCC By DoC

LG (Brand Compaq)

COMPAQ, M/N PA-1650-02C

DC Power Cord: Shielded, Undetachable, 1.8m
Bonded a ferrite core

AC Power Cord: Non-Shielded, Undetachable, 1.8m

Audix Technology Corporation Report No. EM-F960600



1.2.2. PARTNER NOTEBOOK

Model Number
Serial Number
BSMI ID
FCCID
Manufacturer
Battery

1.3. Description of Test Facility

Name of Firm

Test Location & Facility
(C2/ Semi-AC)

NVLAP Lab. Code

(NVLAP is a NATA accredited body under Mutual Recognition Agreement)

1.4. Measurement Uncertainty

FCC ID. VBJ8801

PP2170
CNU447FSK9
R33001

FCC By DoC

HP

HP, M/N PP2171S

Audix Technology Corporation
EMC Department

No. 53-11, Tin-Fu Tsun, Lin-Kou,
Taipei County, Taiwan

No. 2 Shielded Room
No. 53-11, Tin-Fu Tsun, Lin-Kou,
Taipei County, Taiwan

Semi-Anechoic Chamber
No. 53-11, Tin-Fu Tsun, Lin-Kou,
Taipei County, Taiwan

May 15, 2006 File on
Federal Communication Commission
Registration Number: 90993

200077-0

Page 6 of 77

Test Item Frequency Range Uncertainty (dB), (V/m)
Conduction Test 150kHz~30MHz +1.73dB
Radiation Test 30MHz~300MHz +2.91dB
adlation 16s 300MHz~1000MHz +2.94dB
(Distance: 3m)
Above 1GHz +5.02dB

Remark : Uncertainty = kuc(y)

Test Item Uncertainty
20dB Bandwidth + 0.2kHz
Carrier Frequency Separation + 0.2kHz
Time Of Occupancy + 0.03sec
Maximum peak Output power + 0.52dBm
Band Edges +0.13dB

Audix Technology Corporation Report No. EM-F960600



FCC ID. VBJ8801

2. CONDUCTED EMISSION MEASUREMET

2.1. Test Equipment

Page 7 of 77

The following test equipment was used during the conducted measurement: (No. 2
Shielded Room)

Item

Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.

1. |Test Receiver R&S ESCS30 100265 Sep. 04, 07’ | Sep. 03, 08’
2. |A.M.N. R&S ESH2-Z5 | 890485/023 | Feb. 01, 07’ | Jan. 31, 08’
3. |Pulse Limiter R&S ESH3-Z2 001 Mar. 10, 07’ | Mar. 09, 08’

2.2. Block Diagram of Test Setup

AC POWER

A.M.N.
SOURCE <+— TRANSFORMER ‘
\
PULSE LIMITER
NOTEBOOK EUT
. TESTRECEIVER |

|
PC SYSTEM
|
PRINTER

—— POWER LINE

- SIGNAL LINE

PARTNER NOTEBOOK

2.3.Conducted Emission Limits (815.107, Class B & §15.207)

Frequency Maximum RF Line Voltage
Quasi-Peak Level | Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~ 46 dBuV
500kHz ~ 5MHz 56 dBuV 46 dBuV
5MHz ~ 30MHz 60 dBuV 50 dBuV

EUT: USB STORAGE VOIP BLUETOOTH DONGLE

Remarkl.: If the average limit is met when using a Quasi-Peak detector, the
EUT shall be deemed to meet both limits and measurement with
the average detector is unnecessary.

2.: The lower limit applies at the band edges.

Audix Technology Corporation Report No. EM-F960600
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2.4.0perating Condition of EUT

2.4.1. Setup the EUT and simulator as shown on 2.2.
2.4.2. Turn on the power of all equipment.

2.4.3. The EUT was connected to the notebook and set to continuously transmit
frequency 2402MHz, 2441MHz or 2480MHz during the testing.

2.4.4. The EUT was set to continuously receive frequency 2441MHz during the
testing.

2.5.Test Procedure

The EUT was put on table which was above the ground by 80cm and its USB cable
was connected to the notebook, and then the Notebook’s AC adapter was connected to
the power mains through an Artificial Mains Network (A.M.N.). (Please refer to the
block diagram of the test setup and photographs.) Both sides of A.C. line were
checked for maximum conducted interference. In order to find the maximum
emission, the relative positions simulators of the interface cables should be
manipulated according to FCC ANSI C63.4-2003 regulation, and the measurement
guideline was according to FCC Public Notice DA 00-705.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak detector

and Average detector. (Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

2.6.Conducted Emission Measurement Results

PASSED. (All the emissions not reported below are too low against the prescribed
limits.)

[Note: Three types of modulation (GFSK,1t/4DPQSK, 8-DPSK) were evaluated but
only the worst case (8-DPSK) was reported in this report.]

EUT USB Storage VOIP Bluetooth Dongle M/N  MKD8801
Test Date Dec. 17,2007  Temperature 20 Humidity 60%

Reference Test Data Neutral # 4; Line # 3

Audix Technology Corporation Report No. EM-F960600
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AUDIX TECHNOLOGY Coxp. ERMC Lahoratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tteme (@itteme com.iw

Data: Ijl | (dBuV)
eve Ul
80

File: E:'test-data\®h =7 WG EMI61542A.EMI (6)

Date: 2007-12-17

\ FCC 15C
|
1\2\ CLASS B (AV)
N |
L\VJ W4
40 5 B
0
0.15 0.5 1 2 5 10 20 30
. Frequency (MHz
Trace: (Discrete) quency )
Eite : Ho.2 Shielded room Data 4
Condition : ESH2-Z5 Phase : HEUTRAL
Limit : FCC 15C
Env. f Ins. 1 20*%CFf60% ESCS30 Engineer: Alvin Yang
EUT : USB storage YOIF Bluetooth dongle M/H:MEDSS01
Power Rating : 120Vac/60H=z M/H:MEDS801
Test Mode : Dperating
LISH Cable Emission
Freyq. Factor Loss Reading Level Limits Margin Remark
{MHz} {dB) (dB} {dBuv) { dBuv} { dBuv) {dB})
1 0.163 0.10 0.24 50.08 50.42 65.30 14.87 L1}
2 0.216 0.10 0.27 50.47 50.84 62.96 12.13 1)
3 0.484 0.12 0.34 42 .00 42 .46 56.27 13.82 1)
4 0.595 0.14 0.35 39.07 39.457 56.00 16.43 1)
5 4.049 0.20 0.40 37.89 38.49 56.00 17.51 1)
6 13.623 0.38 0.70 38.03 39.11 60.00 20.89 1)
Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
(the EUT =shall be deemed to meet bhoth limits and measurement
with average detector is unnecessary.

Audix Technology Corporation Report No. EM-F960600
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AUDIX TECHNOLOGY Coxp. ERMC Lahoratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tteme (@itteme com.iw

Data:LS | (dBuV)
eve Ul
80

File: E:'test-data\®h =7 WG EMI61542A.EMI (6)

Date: 2007-12-17

\ FCC 15C
|
\ CLASS B (AV)
|
2
34 ] G
40
0
0.15 0.5 1 2 5 10 20 30
. Frequency (MHz
Trace: (Discrete) quency )
Eite : Ho.2 Shielded room Data 3
Condition : ESH2-Z5 Phase : LTHE
Limit : FCC 15C
Env. f Ins. 1 20*%CFf60% ESCS30 Engineer: Alvin Yang
EUT : USB storage YOIF Bluetooth dongle M/H:MEDSS01
Power Rating : 120Vac/60H=z M/H:MEDS801
Test Mode : Dperating
LISH Cable Emission
Freyq. Factor Loss Reading Level Limits Margin Remark
{MHz} {dB) (dB} {dBuv) { dBuv} { dBuv) {dB})
1 0.207 0.10 0.26 50.73 51.09 63.32 12.22 L1}
2 0.332 0.10 0.30 42 .06 42 .46 59.40 16.93 1)
3 0.447 0.11 0.33 40.43 40.87 56.93 16.06 1)
4 0.570 0.14 0.35 39.60 40.09 56.00 15.91 1)
5 4.158 0.20 0.41 39.53 40.15 56.00 15.85 1)
6 13.0587 0.36 0.70 39.42 40.49 60.00 19.52 1)
Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
(the EUT =shall be deemed to meet bhoth limits and measurement
with average detector is unnecessary.

Audix Technology Corporation Report No. EM-F960600



FCC ID. VBJ8801

3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment

Page 11 of 77

The following test equipment was used during the radiated emission measurement:
3.1.1. For Frequency Range 30MHz-1000MHz (Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. [Spectrum Analyzer Agilent E7405A [MY42000134| Jun. 27,07’ | Jun. 26, 08’
2. |Test Receiver R&S ESCS30 100265 | Sep. 04, 07’ | Sep. 03, 08’
3. |Pre-Amplifier HP 8447D |2944A06305(Mar. 03, 07’ | Mar. 02, 08’
4. |Biconical Antenna CHASE |VBAG6106A 1264 Apr. 11, 07’ | Apr. 10, 08’
5. |Log Perlodic schwarzbeck | UHALP9101 0139 | Apr. 11, 07" | Apr. 10, 08"

3.1.2. For Frequency Range Above 1GHz (Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E7405A |MY42000134| Jun. 27,07’ | Jun. 26, 08’
2. |Pre-Amplifier HP 8449B |3008A01284| Jun. 22, 07’ | Jun. 21, 08’
3. 255 High Pass HP e 005 |Jan.11,07" | Jan. 10, 08’
4. |Horn Antenna EMCO 3115 0112-3775 |May 23, 07° | May 22, 08’
5. |Horn Antenna EMCO 3116 2653 Oct. 04, 077 | Oct. 03, 08’
3.2. Test Setup

3.2.1. Block Diagram of connection between EUT and simulators

EUT

NOTEBOOK

EUT: USB STORAGE VOIP BLUETOOTH DONGLE

Audix Technology Corporation Report No. EM-F960600
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3.2.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz
ANTENNA TOWE

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT

0.8m
TURN TABLE

GROUND PLANE

3.2.3. Semi-Anechoic Chamber (3m or 1m) Setup Diagram for above 1GHz
ANTENNA TOWER

[lil ANTENNA ELEVATION VARIES FROM 1Im TO 4m

3 m for 1GHz to 18GHz EUT
1m for 18GHz to 25GHz

0.8m
TURN TABLE

GROUND PLANE

| TEST EQUIPMENT

Audix Technology Corporation Report No. EM-F960600



3.3.

3.4.

3.5.

FCC ID.VBJ8801 Page 13 of 77

Radiated Emission Limits (815.109, Class B & §15.209)

Fre'\q/llﬁg cy Distance Meters p\F/I/erInd Strengths Ia'én;s m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)
54.0 dBuV/m (Average)
Above 1000 1 83.5 dBuV/m (Peak)
63.5 dBuV/m (Average)

Remark (1) Emission level (dBuV/m) = 20 log Emission level (uV/m)

(2) The tighter limit applies at the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part
15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35
(b) and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

Operating Condition of EUT

Same as conducted measurement which was listed in 2.5. except the test set up
replaced by section 3.2.

Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set 3 meters (for 18GHz to 25GHz was set 1
meter) away from the receiving antenna which was mounted on an antenna tower.
The antenna moved up and down between 1 to 4 meters to find out the maximum
emission level. Broadband antenna such as calibrated biconical and log-periodical
antenna or horn antenna were used as a receiving antenna.  Both horizontal and
vertical polarization of the antenna were set on measurement. In order to find the
maximum emission, all of the interface cables were manipulated according to FCC
ANSI C63.4-2003 regulation, and the measurement guideline was according to FCC
Public Notice DA 00-705.

The bandwidth of the R&S Test Receiver ESCS30 was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is 1MHz for
peak detection (PK) at frequency range above 1GHz.

The resolution bandwidth of test spectrum analyzer is 1IMHz and the video bandwidth
is 10Hz for average detection (AV) at frequency range above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10™ harmonics from fundamental
frequency) was checked.

Audix Technology Corporation Report No. EM-F960600
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3.6. Radiated Emission Measurement Results

PASSED. (All the emissions not reported below are too low against the prescribed
limits.)

[Note: Three types of modulation (GFSK,1t/4DPQSK, 8-DPSK) were evaluated but
only the worst case (8-DPSK) was reported in this report.]

EUT USB Storage VOIP Bluetooth Dongle M/N MKD8801
Test Date Dec. 06, 2007  Temperature 25 Humidity 48%

For Frequency Range 30MHz-1000MHz:

The EUT with the following test modes were tested during the testing and all the test
results are listed in section 3.6.1.

Reference Test Data No.

No. Test Mode and Frequency Horizontal Vertical
1. 2402MHz (CHO0) #7 #8
2. | Transmitting | 2441MHz (CH39) #8 #7
3. 2480MHz (CH78) #7 #8
4. | Receiving 2441MHz (CH309) #8 #7

* Type of modulation: 8-DPSK.
* All above final readings were measured with Quasi-Peak detector.

For Frequency Range above 1GHz:

The EUT with the following test modes was measured within semi-anechoic chamber.
All the graphical results are attached in Appendix and all the final readings are listed
in section 3.6.2.

No. Test Mode and Frequency

1. 2402MHz (CHO)
2. Transmitting 2441MHz (CH309)
3. 2480MHz (CH78)
4, Receiving 2441MHz (CH39)

* Type of modulation: 8-DPSK.
* All above final readings were measured with Quasi-Peak detector.

For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in section
3.6.3. (The restricted bands defined in part 15.205(a))

Reference Test Data No.
No. Test Mode and Frequency Horizontal Vertical
1. o 2402MHz (CHO0) #2,#3 #1,#4
Transmitting
2. 2480MHz (CH78) #T7,#6 #8,#5

Audix Technology Corporation Report No. EM-F960600



FCC ID. VBJ8801  Page 15 of 77
3.6.1. Frequency Range 30MHz-1000MHz Measurement Result

@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax+386-2-26000303
Email-ttemc@ttemc.

File: Dx\Test Data\2007EM961542BITX2402.EMI {10)

Data: 7
20 Level (dBuV/m)

FCC PART-15C

40

0

30 224, 418, 612. 206. 1000

Trace: (Discrete) Als LELE

Site no. : L/C Chamber Data no. = 7
Dis. / Bnt. : 3m VBAGlOGA/UHALEPS108A Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : E74054 25%C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MEDEBO1
Power Rating : 120Vac/60Hz
Test Mode : TX2402MH=
Znt. cCable Emission
Freq- Factor Loss Reading Level Limits Margin Remark
(MH=) {dB/m) (dEB) (dBuv) {(dBpV/m) (dBpV/m) (dB)
1 266.680 24.74 1.12 4.77 30.e2 46.00 15.38
2 350.100 15.44 1.28 14.357 31.28 46.00 14.72
i3 3599.570 17.69 1.41 11.65 30.74 45.00 15.26
4 4830.080 18.e8 1.53 7.88 28.10 46.00 17.90
5 498.510 18.7%9 1.58 7.81 28.18 46.00 17.82
& 326.640 15.87 1.87 >.86 27.20 46.00 18.80
7 632.370 20.95 1.80 T.62 30.38 46.00 15.62
8 667.250 22.80 1.87 6.20 30.8¢6 45.00 15.14
S 702.210 23.53 1.90 9.60 35.04 46.00 10.96
10 559.260 26.38 2.34 3.42 32.14 46.00 13.86

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology Corporation Report No. EM-F960600
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX No.533-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan E.O.C. Post Code 24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email-ttemec @ ttemc.

Data: 8 File: D:\Test Datal2007\EMAG61542B\TX2402.EMI (10)
20 Level (dBuV/m)

FCC PART-15C
;

40

e A

0

30 224, 418, 612. 206. 1000

Trace: (Discrete) ALl sl i)

Site no. : L/C Chamber Data no. = 8
Dis. / Bnt. : 3m VBREL0EA/UHALPS108A Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : E74054 25%C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MEDEBO1
Power Rating : 120Vac/€0H=
Test Mode : TX2402MH=z
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MEZ) (dB/m) (dB) (dBpv) (dBuV/m) (dBuv/m) (dB)

1 265.710 24.87 1.12 6.10 31.89 4¢.00 14.11
2 3530.100 15.44 1.28 9.21 25.52 4¢.00 20.08
3 397.6e30 17.064 1.41 9.28 28.33 4¢.00 17.67
4 458.510 18.7%9 1.58 6.81 27.18 4¢.00 18.82
5 228.580 1%5.69 1.67 &.85 28.21 4¢.00 17.79
& 264.470 20.42 1.63 4.96 27.03 46.00 18.97
K 600.360 21.31 1.79 5.75 28.86 4¢.00 17.14
8 665.330 22.853 1.8¢6 &.66 31.18 4¢.00 14.82
9 T02.210 23.53 1.590 7.42 32.8¢6 46.00 13.14

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emi=z=ion level= that are 20dE below the official
limit are not reported.

Audix Technology Corporation Report No. EM-F960600



FCC ID.VBJ8801 Page 17 of 77

AUDIX TECHNOLOGY Corp.  EMC Laboratory
No.533-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan B.O.C. Post Code:24443
Tel:+886-2-26092133 Fax+386-2-26000303
Emailttemc@tteme.

AUDIX J

Data: 8
20 Level (dBuV/m)

File: D:\Test Data\2007EM961542B\TX2441.EMI (10)

FCC PART-15C
;

Power Rating

120Vac/60H=

40
g9
0 30 224, 418. 612. 806. 1000

Trace: (Discrete) D
Site no. : A/C Chamber Data no. : 8
Dis. / Znt. : 3m  VBAG10GA/UHALPS1084 Ant. pol. : HORIZONWNTLAL
Limit : FCC PART-13C
Env. / Ins. : E74054 25%C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MEDEBO1

Te=st Mode

Freqg.
(MEHZz)

TX2441MH=

Ant. Cakble
Factor Loss
{dB/m) (dB)

Reading
(dByv)

Emission
Level
(dBpvV/m)

1 1599.750
2 350.100
3 3959.570
4 480.080
5 498.510
& 600.3c0
K 663.410
8 T702.210
9 964.110

Limits Margin Remark
{dBuv/m) (dB)
43.50 14.67
45.00 14.51
46.00 l16.11
46.00 18.07
46.00 17.23
4¢.00 16.86
45.00 13.3%
46.00 11.84
54.00 22.77

Eemarks=:
2.

limit are not reported.

1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dE below the official

Audix Technology Corporation Report No. EM-F960600
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
No.533-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan B.O.C. Post Code:24443
Tel:+886-2-26092133 Fax+386-2-26000303
Emailttemc@tteme.

AUDIX J

Data: ¥
20 Level (dBuV/m)

File: D:\Test Data\2007EM961542B\TX2441.EMI (10)

FCC PART-15C
;

40

030 224, 418, 612 806, 1000
Trace: (Discrete) D
Site no. : L/C Chamber Data no. = 7
Dis. / Bnt. : 3m VBREL0EA/UHALPS108A Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : E74054 25%C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MEDEBO1
Power Rating : 120Vac/€0H=
Test Mode : TX2441MH=z
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBuv) (dBpv/m) (dBpvV/m)  (dB)
1 132.820 195.87 0.75 6.91 27.53 43.50 15.97
2 397.630 17.c4 1.41 11.04 30.09 45.00 15.91
3 498.510 18.7% 1.58 10.4% 30.86 46.00 15.14
4 326.640 15.67 1.67 5.86 27.20 46.00 18.80
5 365.440 20.49 l1.66 3.74 27.88 46.00 18.12
& g00.360 21.31 1.739 8.17 31.27 46.00 14.73
7 665.350 22.65 1.86 14.26 38.78 45.00 T.22
8 702.210 23.53 1.90 T.26 32.e9 46.00 12.31
9 529.15%0 24.3%2 2.23 3.5%7 31.12 46.00 14.88

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emi=z=ion level= that are 20dE below the official

limit are not reported.
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX No.533-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan E.O.C. Post Code 24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email-ttemec @ ttemc.

Data: ¥ File: D:\Test Datal2007\EMAG6154 2B\ TX2480.EMI (10)
20 Level (dBuV/m)

FCC PART-15C

40—'
< 3 _ - 1
1 i i imJmegﬁuﬁwﬁﬁwhﬂthwhhn

0 30 224, 418, 612. 206. 1000

Trace: (Discrete) ALl sl i)

Site no. : L/C Chamber Data no. = 7
Dis. / Bnt. : 3m VBAGlOGA/UHALEPS108A Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : E74054 25%C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MEDEBO1
Power Rating : 120Vac/€0H=
Test Mode : TX2480MH=z
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MEZ) (dB/m) (dB) (dBpv) (dBuV/m) (dBuv/m) (dB)

1 132.820 19.87 0.75 3.99 26.61 43.50 16.89
2 244 370 23.40 1.05 7.48 31.93 4¢.00 14.07
3 330.100 15.44 1.28 14.78 31.50 4¢.00 14.50
4 359.570 17.69 1.41 15.13 34.23 4¢.00 11.77
5 480.080 18.68 1.53 g.69 28.591 4¢.00 17.09
& 458.510 18.75 1.328 8.399 29.3¢6 46.00 16.64
K 332.460 19.564 1.67 T.75 29.06 4¢.00 16.94
8 632.370 20.93 1.80 T7.36 30.12 4¢.00 15.88
9 663.410 22.52 1.86 8.88 33.23 46.00 12.73
10 TJ02.210 23.53 1.90 §.89 34.32 4¢.00 11.68
11 939.260 26.38 2.34 3.38 32.10 4¢.00 13.90

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX No.533-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan E.O.C. Post Code 24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email-ttemec @ ttemc.

Data: 8 File: D:\Test Datal2007\EMAG6154 2B\ TX2480.EMI (10)
20 Level (dBuV/m)

FCC PART-15C
;

40
9 10
030 224, 418, 612 806, 1000

Trace: (Discrete) D
Site no. : L/C Chamber Data no. = 8
Dis. / Bnt. : 3m VBAGlOGA/UHALEPS108A &Znt. pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : E74054 25%C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MEDEBO1
Power Rating : 120Vac/€0H=
Test Mode : TX2480MH=z

Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MEZ) (dB/m) (dB) (dBpv) (dBuV/m) (dBuv/m) (dB)

1 133.750 19.8%9 0.75 8.58 29.62 43.50 132.88
2 266.680 24.74 1.12 10.39 36.45 4¢.00 9.35
3 399.570 17.e&% 1.41 10.41 29.51 4¢.00 16.49
4 458.510 18.7%9 1.58 8.95 29.31 4¢.00 16.69
5 226.640 15.867 1.67 &.90 28.24 4¢.00 17.76
& 600.360 21.31 1.75 6.63 29.74 46.00 16.26
K 628.450 21.06 1.80 6.12 28.98 4¢.00 17.02
8 665.330 22.853 1.86 10.43 34.85 4¢.00 11.05
9 T02.210 23.53 1.590 6.61 32.05 46.00 13.93
10 928.220 24.80 2.23 3.85 30.88 4¢.00 15.12

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the ocfficial
limit are not reported.
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX No.533-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan E.O.C. Post Code 24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email-ttemec @ ttemc.

Data: 8 File: D:\Test Data\2007EMA61542B\RX2441.EMI (10)
20 Level (dBuV/m)

FCC CLASS-B
;

40

0 30 224, 418, 612. 206. 1000

Trace: (Discrete) ALl sl i)

Site no. : L/C Chamber Data no. = 8
Dis. / Bnt. : 3m VBAGlOGA/UHALEPS108A Ant. pol. : HORIZONTAL
Limit : FCC CLASS-B
Env. / Ins. : E74054 25%C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MEDEBO1
Power Rating : 120Vac/€0H=
Test Mode : RX2441MH=z
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MEZ) (dB/m) (dB) (dBpv) (dBuV/m) (dBuv/m) (dB)

1 291.5%00 26.17 1.16 2.41 29.74 4¢.00 16.26
2 3530.100 15.44 1.28 15.14 31.85 4¢.00 14.15
3 480.080 18.e8 1.53 8.77 28.58 4¢.00 17.01
4 458.510 18.7%9 1.58 g.00 28.37 4¢.00 17.63
5 600.360 21.31 1.79 5.86 28.97 4¢.00 17.03
& 632.370 20.895 1.80 7.82 30.58 46.00 15.42
K 665.330 22.65 1.86 4.72 29.24 4¢.00 16.76
8 T702.210 23.53 1.90 g.72 34.186 4¢.00 11.84
9 831.130 25.11 2.24 4.34 31.65 46.00 14.31

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emi=z=ion level= that are 20dE below the official
limit are not reported.
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX No.533-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan E.O.C. Post Code 24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email-ttemec @ ttemc.

Data: ¥ File: D:\Test Data\2007EMA61542B\RX2441.EMI (10)
20 Level (dBuV/m)

FCC CLASS-B
;

40

0

30 224, 418, 612. 206. 1000

Trace: (Discrete) ALl sl i)

Site no. : L/C Chamber Data no. = 7
Dis. / Bnt. : 3m VBREL0EA/UHALPS108A Ant. pol. : VERTICAL
Limit : FCC CLASS-B
Env. / Ins. : E74054 25%C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MEDEBO1
Power Rating : 120Vac/€0H=
Test Mode : RX2441MH=z
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MEZ) (dB/m) (dB) (dBpv) (dBuV/m) (dBuv/m) (dB)

1 266.680 24.74 1.12 13.22 39.08 4¢.00 &.92
2 3530.100 15.44 1.28 g8.82 25.54 4¢.00 20.46
3 399.570 17.e&% 1.41 7.48 26.58 4¢.00 19.42
4 458.510 18.7%9 1.58 T o k] 27.50 4¢.00 18.10
5 230.520 15.70 1.67 6.61 27.58 4¢.00 18.02
& 265.440 20.49% l.66 .74 27.88% 46.00 18.11
K 600.360 21.31 1.79 g.30 31.121 4¢.00 14.59
8 632.370 20.93 1.80 T ok 30.25 4¢.00 15.71
9 663.410 22.52 1.86 8.69 33.06 46.00 12.594
10 931.130 25.11 2.24 6.24 33.59 4¢.00 12.41

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the ocfficial
limit are not reported.
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3.6.2. Frequency Range Above 1GHz Measurement Results

Date of Test Dec. 06, 2007 Temperature 25
EUT USB Storage VOIP Bluetooth Dongle Humidity 48
Test Mode Transmitting Mode, Frequency: 2402MHz (CHO)
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m dB dBuV dBuVv/m dBuVv/m dB
1155.520 25.25 4.59 10.64 40.52 74.00 33.48
1155.920 25.29 4.35 4.64 24 .52 S4.00 1%.48
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuV dBuV/m dBuV/m dB
1065.520 25.23 4.32 16.66 46.20 74.00 27.80
1151.520 25.25 4.56 15.04 44 .85 74.00 25.11
1325.9%20 25.34 4.51 12.80 43.06 74.00 30.54
1465.360 25.35 5.33 14.30 45.02 74.00 28.58
1065.520 25.23 4.32 10.81 40.36 54.00 13.64
1151.520 25.25 4.56 5.32 39.17 54.00 14.83
1325.5%20 25.34 4.51 8.16 38.41 54.00 15.559
1465.360 25.35 5.33 .35 40.07 54.00 13.53
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Page 24 of 77

Date of Test Dec. 06, 2007 Temperature 25
EUT USB Storage VOIP Bluetooth Dongle Humidity 48
Test Mode Transmitting Mode, Frequency: 2441MHz (CH39)
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m dB dBuV dBuV/m dBuVv/m dB
1062.160 25.23 4.31 11.74 41 .28 74.00 32.72
1156.560 25.25 4.58 10.51 40.38 74.00 33.62
1062.160 25.23 4.31 6.56 36.10 54.00 17.50
1156.560 25.25 4.58 5.13 35.00 54.00 19.00
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuV dBuV/m dBuV/m dB
1062.160 25.23 4.321 1&.87 46.41 74.00 27.55
1156.560 25.29 4.58 18.37 48.24 74.00 25.76
1325.520 25.34 4.5%1 11.56 42.21 74.00 31.75
1062.160 25.23 4.31 11.65 41.23 54.00 12.77
11%6.560 25.25 4.58 14.05 43.52 54.00 10.08
1325.5%20 25.34 4.51 7.85 38.10 54.00 15.50
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too

low against the official limit and not report.
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Date of Test Dec. 06, 2007 Temperature 25
EUT USB Storage VOIP Bluetooth Dongle Humidity 48
Test Mode Transmitting Mode, Frequency: 2480MHz (CH78)
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m dB dBuVv dBuV/m dBuVv/m dB
Peak 115%6.560 25.29 4.8 10.58 40.45 74 .00 22.55
Average 115%6.560 25.29 4.8 10.:58 40.45 >4 .00 12.55
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuVv dBuV/m dBuVv/m dB
Peak 1065.520 25.23 4.32 13.65 43.20 74.00 30.80
1156.560 25.25 4.58 15.47 45.34 74.00 2B.66
Average 1065.520 25.23 4,32 8.11 37.66 54.00 16.34
11%96.560 25.29 4.58 15.47 45.34 54.00 8.66

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test Dec. 06, 2007 Temperature 25
EUT USB Storage VOIP Bluetooth Dongle Humidity 48
Test Mode Receiving Mode, Frequency: 2441MHz (CH39)
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m dB dBuV dBuV/m dBuVv/m dB
Peak 1065.520 25.23 4.32 11.76 41.30 74.00 32.70
lac0.320 25.39 2.21 11.&6 42 .36 74 .00 21.64
Average 10&5.520 25.23 4. 32 5.77 35.32 54.00 18.68
1460.320 25.35 5.31 6.54 37.24 54.00 16.76
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuV dBuV/m dBuV/m dB
Peak 1065.520 25.23 4.32 1&.79 45.33 74 .00 27.67
1151.520 25.25 4.56 15.05 44,55 74.00 25.05
1325.5%20 25.34 4.9%91 11.52 41 .77 74.00 32.23
Average 10&5.520 25.23 4.32 11.56 41.11 54.00 12.85
1151.520 25.25 4.56 5.60 35.45 54.00 14.55
1325.5%20 25.34 4.51 6.20 36.45 54.00 17.55
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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3.6.3.Restricted Bands Measurement Results

Date of Test Dec. 06, 2007 Temperature 25
EUT USB Storage VOIP Bluetooth Dongle Humidity 48
Test Mode Transmitting Mode, Frequency: 2402MHz (CHO)
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m dB dBuVv dBuV/m  dBuV/m dB
Peak * 2383.920 28.59 6.33 6.35 41.27 74.00 32.73
Average * 2383.480 28.59 6.33 -4.74 30.18 54.00 23.82
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.
Data: 2 File: D:\Test Datal2007\EM961542B\out of band.EMI (8)
T Level (dBuV/m})
FCC qﬂlmsc (1G-PK)
50
1 2
02310 2332 2354, 2376. 2398. 2420
Trace; (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 2
Dis. / Bnt. : 3m 2115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : E74053 25%C/48% Engineer : Jarwei Wang
EUT : USBE Storage VOIP Bluetooth Dongle M/N:MED8801
Power Rating : 120Vac/60Hz
Te=zt Mode : TX2402MH=
Data: 3 File: D:\Test Data\2007\EM96154 2Blout of band.EMI {8)
T Level (dBuVim)
3
FCC BART5C (1G-AV)
50
1 2
02310 2332 2354, 2376. 2398. 2420
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 3
Dis. / Bnt. : 3m 3115 Int. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-AV)
Env. / Ins. : E74053a 25%C/48% Engineer : Jarwei Wang
EUT : USBE Storage VOIP Bluetooth Dongle M/N:MED8801
Power Rating : 120Vac/60Hz
Test Mode : TH2402MH=
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Date of Test Dec. 06, 2007 Temperature 25
EUT USB Storage VOIP Bluetooth Dongle Humidity 48
Test Mode Transmitting Mode, Frequency: 2402MHz (CHO)
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuV dBuVv/m  dBuV/m dB
Peak* 2483040 2858 633 698 4189 7400 3211
Average * 2384.470 28.59 6.33 -4.53 30.39 54.00 23.61
""""""" Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low fre juency section (spurious in the restricted band
2310-2390MHz).

. “*” The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

Data: 1
Level (dBuVim)

File: D:\Test Data\2007\EM961542B\out of band.EMI (8)

100
FCC F{ﬁl'ﬂﬁc (1G-PK)
50
1 2
02310 2332 2354, 2376. 2398. 2420

Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 1
Dis. / BAnt. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : E7405a 25%C/48% Engineer : Jarwei Wang
EUT : USE Storage VOIP Bluetooth Dongle M/N:MEDB801
Power Rating : 120Vac/60Hz
Test Mode : TX2402MH=z

Data: 4
Level (dBuV/m})
100

File: D:\Test Data\2007\EM36154 2B\out of band.EMI (8)

[

FCC HART-15C {1G-AV)

[&]

50

02310

Trace: (Discrete)
Site no. : AfC
Dis. / Ant. : 3m
Limit : FCC
Env. / Ins. : E740
EUT : USB
Power Rating : 120V,
Test Mode : TX24

2332, 2354, 2376. 2308. 2420
Frequency (MHz)
Chamber Data no. : 4
3115 Ant. pol. : VERTICAL
PART-15C (1G-AV)
5& 25%C/48% Engineer : Jarwei Wang
Storage VOIP Bluetooth Dongle M/N:MKDEB01
ac/E60Hz
D2MH=
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Date of Test
EUT
Test Mode
Emission
Frequency
MHz
Peak * 2483500
Average * 2483.500
""""""" Remark.
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Dec. 06, 2007 Temperature 25

USB Storage VOIP Bluetooth Dongle Humidity 48

Transmitting Mode, Frequency: 2480MHz (CH78)

Antenna Cable Meter Reading Emission Level
Factor Loss  Horizontal Horizontal Limits Margin
dB/m dB dBuVv dBuV/m dBuV/m dB
28.77 6.45 1.74 36.96 74.00 37.04
28.77 6.45 -6.67 28.55 54.00 25.45
1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low frequency section (spurious in the restricted band
2483.5-2500MHz).

. “*” The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

Data: 7
Level (dBuV/m})

File: D:\Test Data\2007\EM961542B\out of band.EMI (8)

100
1
FCC PART-15C (1G-PK)
50
3
L 2470 2482, 2494, 2506. 2518, 2530
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 7
Dis. / Bnt. : 3m 3115 Int. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PK)
Env. / Ins. : E74052 25%C/48% Engineer : Jarwel Wang
EUT : USE Storage VOIP Bluetooth Dongle M/N:MED8801
Power Rating : 120Vac/60Hz
Test Mode : TX2480MH=z
Data: 6 File: Dx\Test Datal2007\EM961542Blout of band.EMI (8)
Level (dBuVim)
100
1
FCC PARTA15C (1G-AV)
50
0 2470 24832, 2494, 2506. 2518. 2530
Trace: (Discrete) )
Site no. : A/C Chamber Data no. : &
Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-2&V)
Env. / Ins. : E7405& 25%C/48% Engineer : Jarwei Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MEDAS801
Power Rating : 120Vac/60Hz
Test Mode : TX2480MH=
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Date of Test Dec. 06, 2007 Temperature 25
EUT USB Storage VOIP Bluetooth Dongle Humidity 48
Test Mode Transmitting Mode, Frequency: 2480MHz (CH78)
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuV dBuVv/m  dBuV/m dB
Peak* 2483500 2877 645 245 767 7400 3633
Average * 2483.500 28.77 6.45 -4.92 30.30 54.00 23.70
""""""" Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low frequency section (spurious in the restricted band
2483.5-2500MHz).

. “*” The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

Data: &
Level (dBuV/m})

File: D:\Test Data\2007\EM961542B\out of band.EMI (8)

100 .
\ FCC PART-15C (1G-PK)
50
L 2470 2482, 2494, 2506. 2518, 2530
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 8
Dis. / Bnt. : 3m 3115 Int. pol. : VERTICAL
Limit : FCC PART-15C (1G-PK)
Env. / Ins. : E74052 25%C/48% Engineer : Jarwel Wang
EUT : USE Storage VOIP Bluetooth Dongle M/N:MED8801
Power Rating : 120Vac/60Hz
Test Mode : TX2480MH=z
Data: 5 File: D:\Test Data\2007\EM961542B\out of band.EMI (8)
Level (dBuV/m)
100
1
FCC PART-15C (1G-AV)
SU‘L/
L 2470 2482, 2494, 2506. 2518, 2530
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 5
Dis. / Bnt. : 3m 3115 Int. pol. : VERTICAL
Limit : FCC PART-15C (1G-AWV)
Env. / Ins. : E7405a 25*c/48% Engineer : Jarwel Wang
EUT : USE Storage VOIP Bluetooth Dongle M/N:MEDBBO01
Power Rating : 120Vac/60Hz
Test Mode : TX2480MH=
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4. 20dB BANDWIDTH MEASUREMENT

4.1. Test Equipment
The following test equipment was used during the 20dB bandwidth measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 13,07°|Aug. 12, 08’
2. |2.4GHz Antenna N/A RS-1500 N/A N/A N/A

4.2. Block Diagram of Test Setup

EUT [~ NOTEBOOK 2.4GHZ ANTENNA

EUT: USB STORAGE VOIP BLUETOOTH DONGLE SPECTRUM ANALYZER

4.3. Specification Limits (815.247(a)(1))

Alternatively, frequency hopping systems operating in the 2400-2483.5MHz band may
have hopping channel carrier frequencies that are separated by 25kHz or two-thirds of
the 20dB bandwidth of the hopping channel, whichever is greater.

4.4. Operating Condition of EUT

4.4.1. Setup the EUT and simulator as shown on 4.2,
4.4.2. Turn on the power of all equipment.

4.4.3. The EUT (USB Storage VOIP Bluetooth Dongle) was set on transmitting
frequency function during the testing.

45. Test Procedure

The EUT was connected to the notebook. The bandwidth of the fundamental
frequency was measure by spectrum analyzer with 100kHz RBW and 100kHz VBW.
The 20dB bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 20dB.

The measurement guideline was according to FCC Public Notice DA 00-705.
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4.6. Test Results

PASSED. All the test results are attached in next pages.

[Note: Three types of modulation (GFSK,1t/4DPQSK, 8-DPSK) were evaluated but
only two types of modulation (GFSK and 8-DPSK) were reported in this report.]

EUT USB Storage VOIP Bluetooth Dongle M/N MKD8801

Test Date : Dec. 06, 2007 Temperature : 23 Humidity : 55 %

4.6.1.Type of Modulation: GFSK

No. | Channel | Test Frequency | 20dB Bandwidth (20dB Bza/r:? dwidth)
1. 0 2402MHz 1.080MHz 0.720MHz
2. 39 2441MHz 1.080MHz 0.720MHz
3. 78 2480MHz 1.060MHz 0.706MHz

The maximum two-thirds of the 20dB bandwidth shall be at maximum 0.720MHz.
4.6.2.Type of Modulation: 8-DPSK

No.| Channel | Test Frequency | 20dB Bandwidth (20dB Ber: dwidth)
1. 0 2402MHz 1.285MHz 0.856MHz
2. 39 2441MHz 1.310MHz 0.873MHz
3. 78 2480MHz 1.310MHz 0.873MHz

The maximum two-thirds of the 20dB bandwidth shall be at maximum 0.873MHz.
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Figure 1: GFSK, Channel 0, Frequency: 2402MHz
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Figure 2: GFSK, Channel 39, Frequency: 2441MHz
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Figure 3: GFSK, Channel 78, Frequency: 2480MHz
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Figure 4: 8-DPSK, Channel 0, Frequency: 2402MHz
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Figure 5: 8-DPSK, Channel 39, Frequency: 2441MHz
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Figure 6: 8-DPSK, Channel 78, Frequency: 2480MHz
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5. CARRIER FREQUENCY SEPARATION MEASUREMENT

5.1. Test Equipment
The following test equipment was used during the carrier frequency separation
measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 13,07°|Aug. 12, 08’
2. |2.4GHz Antenna N/A RS-1500 N/A N/A N/A

5.2. Block Diagram of Test Setup
The same as section.4.2.

5.3. Specification Limits (8§15.247(a)(1))
Alternatively, frequency hopping systems operating in the 2400-2483.5MHz band may
have hopping channel carrier frequencies that are separated by 25kHz or two-thirds of
the 20dB bandwidth of the hopping channel, whichever is greater, provided the
systems operate with an output no greater than 125mWw.

5.4. Operating Condition of EUT
Same as carrier frequency separation measurement which was listed in section 4.4.

5.5. Test Procedure
The EUT was connected to the notebook. The channel separation was measure by
spectrum analyzer with 100kHz RBW and 100kHz VBW. The video bandwidth not
to be smaller than resolution bandwidth, the peak was mark on adjacent bandwidth,
the between of peak is carrier frequency separation.
The measurement guideline was according to FCC Public Notice DA 00-705.

5.6. Test Results

PASSED. All the test results are attached in next pages.

[Note: Three types of modulation (GFSK,1t/4DPQSK, 8-DPSK) were evaluated but
only one type of modulation (8-DPSK) was reported in this report.]

EUT USB Storage VOIP Bluetooth Dongle M/N  MKD8801
Test Date : Dec. 06, 2007 Temperature : 23 Humidity : 55 %

1. 2402MHz adjacent channel of carrier frequency separation: 1.010MHz

2. 2441MHz adjacent channel of right carrier frequency separation: 1.000MHz
3. 2441MHz adjacent channel of left carrier frequency separation: 1.000MHz
4. 2480MHz adjacent channel of carrier frequency separation: 1.000MHz

[Above values have met the requirement as specified in section 4.3: frequency
hopping systems operating in the 2400-2483.5 MHz band may have hopping channel
carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth
of the hopping channel, whichever is greater.]
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Figure 1: 2402MHz adjacent channel of carrier frequency separation (8-DPSK)
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Figure 2: 2441MHz adjacent channel of right carrier frequency separation (8-DPSK)
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Figure 3: 2441MHz adjacent channel of left carrier frequency separation (8-DPSK)
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Figure 4: 2480MHz adjacent channel of carrier frequency separation (8-DPSK)
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6. TIME OF OCCUPANCY MEASUREMENT

6.1. Test EQuipment
The following test equipment was used during the time of occupancy measurement:
Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 13,07°|Aug. 12, 08’
2. |2.4GHz Antenna N/A RS-1500 N/A N/A N/A
6.2. Block Diagram of Test Setup
The same as section.4.2.
6.3. Specification Limits (815.247(a)(1)(iii))
Frequency hopping systems in the 2400-2483.5MHz shall use at least 15
non-overlapping channels. The average time of occupancy on any channel shall not be
greater than 0.4 seconds within a period of 0.4 seconds multiplied by number of
hopping channels employed.
6.4. Operating Condition of EUT
Same as carrier frequency separation measurement which was listed in section 4.4.
6.5. Test Procedure

The EUT was connected to the notebook. The bandwidth of the fundamental
frequency was measure by spectrum analyzer with 1IMHz RBW and 1MHz VBW.
VBW>RBW ; Span=zero span.

Centred on a hopping channel sweep=as necessary to capture the entire dwell time per
hopping channel ; Detector function=peak ; Trace=Max hold

The measurement guideline was according to FCC Public Notice DA 00-705.
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6.6. Test Results
PASSED. All the test results are attached in next pages.

[Note: Three types of modulation (GFSK,7t/4DPQSK, 8-DPSK) were evaluated but
only two types of modulation (GFSK and 8-DPSK) were reported in this report.]

EUT USB Storage VOIP Bluetooth Dongle M/N MKD8801

Test Date : Dec. 06, 2007 Temperature : 23 Humidity : 55 %
6.6.1. Type of Modulation GFSK, Test Frequency 2402MHz

Duty cycle: 79channels*0.4 seconds = 31.6 seconds

DH1: A

DH3: A

DH5: A

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH1 packet need 1 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
800 hops per second with 79 channels. So you have each channel 10.13 time
per second and so for 31.6 seconds you have 320 time of appearance.

Each Tx-time per appearance is 383.3us.
10.13 time*31.6 seconds* 0.3833ms = 122.697ms (<400ms)

. For each 5 seconds of 51 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
51 channels*31.6 seconds/5* 0.3833ms = 123.545ms (<400ms)

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH3 packet need 3 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
400 hops per second with 79 channels. So you have each channel 5.1 time
per second and so for 31.6 seconds you have 161 time of appearance.

Each Tx-time per appearance is 1633us.
5.1 time*31.6 seconds™ 1.633ms = 263.174ms (<400ms)

. For each 5 seconds of 26 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
26 channels*31.6 seconds/5* 1.633ms = 268.334ms (<400ms)

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH5 packet need 1 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
266.7 hops per second with 79 channels. So you have each channel 3.37
time per second and so for 31.6 seconds you have 106 time of appearance.

Each Tx-time per appearance is 2900us.
3.37 time*31.6 seconds* 2.900ms = 308.826ms (<400ms)

. For each 5 seconds of 17 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
17 channels*31.6 seconds/5* 2.900ms = 311.576ms (<400ms)
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Figure 1: GFSK, 2402MHz, DH1
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Figure 2: GFSK, 2402MHz, DH3
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Figure 3: GFSK, 2402MHz, DH5
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6.6.2. Type of Modulation GFSK, Test Frequency 2441MHz

Duty cycle: 79channels*0.4 seconds = 31.6 seconds

DH1: A

DH3: A

DH5: A

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH1 packet need 1 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
800 hops per second with 79 channels. So you have each channel 10.13 time
per second and so for 31.6 seconds you have 320 time of appearance.

Each Tx-time per appearance is 383.3us.
10.13 time*31.6 seconds* 0.3833ms = 122.697ms (<400ms)

. For each 5 seconds of 51 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
51 channels*31.6 seconds/5* 0.3833ms = 123.545ms (<400ms)

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH3 packet need 3 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
400 hops per second with 79 channels. So you have each channel 5.1 time
per second and so for 31.6 seconds you have 161 time of appearance.

Each Tx-time per appearance is 1650us.
5.1 time*31.6 seconds* 1.650ms = 265.914ms (<400ms)

. For each 5 seconds of 26 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
26 channels*31.6 seconds/5* 1.650ms = 271.128ms (<400ms)

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH5 packet need 1 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
266.7 hops per second with 79 channels. So you have each channel 3.37
time per second and so for 31.6 seconds you have 106 time of appearance.

Each Tx-time per appearance is 2900us.
3.37 time*31.6 seconds* 2.900ms = 308.826ms (<400ms)

. For each 5 seconds of 17 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
17 channels*31.6 seconds/5* 2.900ms = 311.576ms (<400ms)
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Figure 1: GFSK, 2441MHz, DH1
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Figure 2: GFSK, 2441MHz, DH3
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Figure 3: GFSK, 2441MHz, DH5
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6.6.3. Type of Modulation GFSK, Test Frequency 2480MHz

Duty cycle: 79channels*0.4 seconds = 31.6 seconds

DH1: A

DH3: A

DH5: A

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH1 packet need 1 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
800 hops per second with 79 channels. So you have each channel 10.13 time
per second and so for 31.6 seconds you have 320 time of appearance.

Each Tx-time per appearance is 391.7us.
10.13 time*31.6 seconds* 0.3917ms = 125.386ms (<400ms)

. For each 5 seconds of 51 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
51 channels*31.6 seconds/5* 0.3917ms = 126.252ms (<400ms)

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH3 packet need 3 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
400 hops per second with 79 channels. So you have each channel 5.1 time
per second and so for 31.6 seconds you have 161 time of appearance.

Each Tx-time per appearance is 1633us.
5.1 time*31.6 seconds* 1.633ms = 263.174ms (<400ms)

. For each 5 seconds of 26 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
26 channels*31.6 seconds/5* 1.633ms = 268.334ms (<400ms)

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH5 packet need 1 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
266.7 hops per second with 79 channels. So you have each channel 3.37
time per second and so for 31.6 seconds you have 106 time of appearance.

Each Tx-time per appearance is 2883us.
3.37 time*31.6 seconds* 2.883ms = 307.016ms (<400ms)

. For each 5 seconds of 17 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
17 channels*31.6 seconds/5* 2.883ms = 309.749ms (<400ms)
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Figure 1: GFSK, 2480MHz, DH1
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Figure 2: GFSK, 2480MHz, DH3
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Figure 3: GFSK, 2480MHz, DH5
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6.6.4. Type of Modulation 8-DPSK, Test Frequency 2402MHz

Duty cycle: 79channels*0.4 seconds = 31.6 seconds

DH1: A

DH3: A

DH5: A

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH1 packet need 1 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
800 hops per second with 79 channels. So you have each channel 10.13 time
per second and so for 31.6 seconds you have 320 time of appearance.

Each Tx-time per appearance is 216.7us.
10.13 time*31.6 seconds* 0.2167ms = 69.367ms (<400ms)

. For each 5 seconds of 51 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
51 channels*31.6 seconds/5* 0.2167ms = 69.846ms (<400ms)

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH3 packet need 3 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
400 hops per second with 79 channels. So you have each channel 5.1 time
per second and so for 31.6 seconds you have 161 time of appearance.

Each Tx-time per appearance is 1670us.
5.1 time*31.6 seconds* 1.617ms = 260.595ms (<400ms)

. For each 5 seconds of 26 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
26 channels*31.6 seconds/5* 1.617ms = 265.705ms (<400ms)

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH5 packet need 1 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
266.7 hops per second with 79 channels. So you have each channel 3.37
time per second and so for 31.6 seconds you have 106 time of appearance.

Each Tx-time per appearance is 2825us.
3.37 time*31.6 seconds* 2.825ms = 300.839ms (<400ms)

. For each 5 seconds of 17 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
17 channels*31.6 seconds/5* 2.825ms = 303.518ms (<400ms)
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Figure 1: 8-DPSK, 2402MHz, DH1
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Figure 2: 8-DPSK, 2402MHz, DH3
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Figure 3: 8-DPSK, 2402MHz, DH5
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6.6.5. Type of Modulation 8-DPSK, Test Frequency 2441MHz

Duty cycle: 79channels*0.4 seconds = 31.6 seconds

DH1: A

DH3: A

DH5: A

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH1 packet need 1 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
800 hops per second with 79 channels. So you have each channel 10.13 time
per second and so for 31.6 seconds you have 320 time of appearance.

Each Tx-time per appearance is 216.7us.
10.13 time*31.6 seconds* 0.2167ms = 69.367ms (<400ms)

. For each 5 seconds of 51 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
51 channels*31.6 seconds/5* 0.2167ms = 69.846ms (<400ms)

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH3 packet need 3 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
400 hops per second with 79 channels. So you have each channel 5.1 time
per second and so for 31.6 seconds you have 161 time of appearance.

Each Tx-time per appearance is 1617us.
5.1 time*31.6 seconds* 1.617ms = 260.595ms (<400ms)

. For each 5 seconds of 26 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
26 channels*31.6 seconds/5* 1.617ms = 265.705ms (<400ms)

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH5 packet need 1 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
266.7 hops per second with 79 channels. So you have each channel 3.37
time per second and so for 31.6 seconds you have 106 time of appearance.

Each Tx-time per appearance is 2817us.
3.37 time*31.6 seconds* 2.817ms = 299.987ms (<400ms)

. For each 5 seconds of 17 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
17 channels*31.6 seconds/5* 2.817ms = 302.658ms (<400ms)
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Figure 1: 8-DPSK, 2441MHz, DH1
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Figure 2: 8-DPSK, 2441MHz, DH3
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Figure 3: 8-DPSK, 2441MHz, DH5
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6.6.6. Type of Modulation 8-DPSK, Test Frequency 2480MHz

Duty cycle: 79channels*0.4 seconds = 31.6 seconds

DH1: A

DH3: A

DH5: A

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH1 packet need 1 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
800 hops per second with 79 channels. So you have each channel 10.13 time
per second and so for 31.6 seconds you have 320 time of appearance.

Each Tx-time per appearance is 216.7us.
10.13 time*31.6 seconds* 0.2167ms = 69.367ms (<400ms)

. For each 5 seconds of 50 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
50 channels*31.6 seconds/5* 0.2167ms = 68.477ms (<400ms)

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH3 packet need 3 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
400 hops per second with 79 channels. So you have each channel 5.1 time
per second and so for 31.6 seconds you have 161 time of appearance.

Each Tx-time per appearance is 1617us.
5.1 time*31.6 seconds* 1.617ms = 260.595ms (<400ms)

. For each 5 seconds of 26 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
26 channels*31.6 seconds/5* 1.617ms = 265.705ms (<400ms)

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH5 packet need 1 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
266.7 hops per second with 79 channels. So you have each channel 3.37
time per second and so for 31.6 seconds you have 106 time of appearance.

Each Tx-time per appearance is 2817us.
3.37 time*31.6 seconds* 2.817ms = 299.987ms (<400ms)

. For each 5 seconds of 16 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
16 channels*31.6 seconds/5* 2.817ms = 284.855ms (<400ms)
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Figure 1: 8-DPSK, 2480MHz, DH1
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Figure 2: 8-DPSK, 2480MHz, DH3
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Figure 3: 8-DPSK, 2480MHz, DH5

4 Agilent

a Mkrl 2817 ms

Ref @ cdBm Atten 16 dB -1.15 4B
#Feaak

LaPy

V1 52
33 FC

Fron | i L

Center 2,480 G06 GHz Span B Hz
Res BW 1 MHz #JBH 1 MH=z Sweep 5 ms (BB pts)
- Agilent

Ref @ cdBm Atten 16 dB

#Feaak

LaPy

V1 52
33 FC

£(f): ' '
F>58k | I l | | NL 1
Dol ] bl ot . T STUATL A g L o B bl LAt

Center 2,480 BAG GHz Span @ Hz
Res BH 1606 kHz #/BH 186 kHz Sweep 5 o5 (6B pts)

Audix Technology Corporation Report No. EM-F960600



FCC ID.VBJ8801 Page 64 of 77

7. NUMBER OF HOPPING CHANNELS MEASUREMENT

7.1. Test Equipment
The following test equipment was used during the number of hopping channels

measurement:
Item Type Manufacturer | Model No. |  Serial No. Last Cal. | Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 [Aug. 13, 07’|Aug. 12, 08’
2. |2.4GHz Antenna N/A RS-1500 N/A N/A N/A

7.2. Block Diagram of Test Setup

The same as section.4.2.

7.3. Specification Limits (815.247(a)(2)(iii))

Frequency hopping systems which use fewer than 20 hopping frequencies may employ
intelligent hopping techniques to avoid interference to other transmissions. Frequency
hopping systems may avoid or suppress transmissions on a particular hopping
frequency provided that a minimum of 15 non-overlapping channels.

7.4. Operating Condition of EUT
Same as carrier frequency separation measurement which was listed in section 4.4.

7.5. Test Procedure

The EUT was connected to the notebook. The bandwidth of the fundamental
frequency was measure by spectrum analyzer with 100kHz RBW and 100kHz VBW.
Sweep=Auto ; Detector function=peak ; Trace=Max hold

The measurement guideline was according to FCC Public Notice DA 00-705.

7.6. Test Results
PASSED. All the test results are attached in next page.

[Note: Three types of modulation (GFSK,7t/4DPQSK, 8-DPSK) were evaluated but
only one type of modulation (8-DPSK) was reported in this report.]

EUT USB Storage VOIP Bluetooth Dongle M/N MKD8801
Test Date : Dec. 06, 2007 Temperature : 23 Humidity : 55 %

The number hopping channel is 79.
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8. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

8.1. Test Equipment

The following test equipment was used during the maximum peak output power

measurement:

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E7405A | MY42000134 | Jun. 27, 07’ | Jun. 26, 08’
2. |Test Receiver R&S ESCS30 100265 | Sep. 04, 07’ | Sep. 03, 08’
3. |Pre-Amplifier HP 8449B |3008A01284| Jun. 22, 07’ | Jun. 21, 08’

3.5G High Pass 84300- ) ,
4. Eilter HP 80038 005 Jan. 11, 07’ | Jan. 10, 08
5. [Horn Antenna EMCO 3115 0112-3775 |May 23, 07’ | May 21, 08’
6. |Horn Antenna EMCO 3116 2653 Oct. 04, 077 | Oct. 03, 08’
8.2. Block Diagram of Test Setup
EUT | NOTEBOOK

8.3.

8.4.

8.5.

EUT: USB STORAGE VOIP BLUETOOTH DONGLE

Specification Limits (815.247(b)-(1))

The Limits of maximum Peak Output Power for frequency hopping systems in
2400-2483.5MHz is: 0.125Watt. (21dBm)

Operating Condition of EUT

Same as carrier frequency separation measurement which was listed in 4.4 except the

test set up replaced by section 8.2.

Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the

maximum emission level.
which was mounted on a antenna tower.
to 4 meters to find out the maximum emission level.
receiving antenna.

EUT was set 3 meters away from the receiving antenna
The antenna moved up and down between 1
Horn antenna was used as a

Both horizontal and vertical polarization of the antenna were set
on measurement. In order to find the maximum emission, all of the interface cables
were manipulated according to FCC ANSI C63.4-2003 regulation and the
measurement guideline was according to FCC Public Notice DA 00-705.
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8.6. Test Results
PASSED. All the test results are listed below.

[Note: Three types of modulation (GFSK,1t/4DPQSK, 8-DPSK) were evaluated but
only one type of modulation (8-DPSK) was reported in this report.]

EUT USB Storage VOIP Bluetooth Dongle M/N MKD8801

Test Date : Dec. 06, 2007 Temperature : 23 Humidity : 55 %
No. | Channel | Test Frequency | Peak Output Power Limit
1. 0 2402MHz 1.46dBm 21dBm
2. 39 2441MHz 1.34dBm 21dBm
3. 78 2480MHz 1.19dBm 21dBm
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9. BAND EDGES MEASUREMENT

9.1. Test Equipment
The following test equipment was used during the band edges measurement:
Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 13,07°|Aug. 12, 08’
2. |2.4GHz Antenna N/A RS-1500 N/A N/A N/A

9.2.

9.3.

94.

9.5.

Block Diagram of Test Setup
The same as section.4.2.

Specification Limits (815.247(c))

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement.  Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in restricted bands, as defined in Section 15.205(a), must also comply with
the radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)). (

This test result attaching to §3.6.3)

Operating Condition of EUT
Same as carrier frequency separation measurement which was listed in section 4.4.

Test Procedure

The EUT was connected to the notebook. Set both RBW and VBW of spectrum
analyzer to 100kHz with suitable frequency span including 100kHz bandwidth from
band edge.

The measurement guideline was according to FCC Public Notice DA 00-705.
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9.6. Test Results
PASSED. The testing data was attached in the next pages.

[Note: Three types of modulation (GFSK,1t/4DPQSK, 8-DPSK) were evaluated but
only two types of modulation (GFSK and 8-DPSK) were reported in this report.]

EUT USB Storage VOIP Bluetooth Dongle M/N MKD8801

Test Date : Dec. 06, 2007 Temperature : 23 Humidity : 55 %
9.6.1. Type of Modulation: GFSK

1. Upper Band edge : The highest emission level is -76.96dBm on
2.39992GHz

2. Below Band edge: The highest emission level is -81.94dBm on
2.48358GHz

9.6.2. Type of Modulation: 8-DPSK

3. Upper Band edge : The highest emission level is -78.91dBm on
2.39992GHz

4. Below Band edge: The highest emission level is -81.65dBm on
2.48358GHz
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Figure 1: GFSK, Upper Band edge
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Figure 2: GFSK, Below Band edge
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Figure 3: 8-DPSK, Upper Band edge
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Figure 4: 8-DPSK, Below Band edge
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10.DEVIATION TO TEST SPECIFICATIONS
NONE
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o AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taiped
County, Tatwan R.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email:ttemc@tteme.

Data: 2 File: D:\Test Data\2007\EM961542B1TX2402.EMI {10)
. Level (dBuVim)

FCC PART-15C (1G-PK)

49

! W

0 1000 1336. 1672 2008. 2344, 2680

Trace: (Discrete) )

Site no. : A/C Chamber Data no. : 2
Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBE01
Power Rating : 120Vac/60Hz
Test Mode : TX2402ZMH=

Data: 1 File: IxiTest Data\2007\EM961542B TX2402.EMI (10)

Level (dBuVim)
a7
FCC PlRTJ 5C (1G-PK)
49 mj 2 " 4
0 1000 1336. 1672 2008. 2344, 2680

Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. = 1
Dis. / &2nt. : 3m 3115 Znt. pol. : VERTICAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBB01
Power Rating : 120Vac/&0Hz
Test Mode : TX2402MH=

Audix Technology Corporation Report No. EM-F960600



FCC ID. VBJ8801 APPENDIX - Page 2 of 28

o AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taiped
County, Tatwan R.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email:ttemc@tteme.

Dat

a: 10 File: D:\Test Data\2007\EM961542B1TX2402.EMI {10)
. Level (dBuVim)

FCC PART-15C (1G-AV)

49

WW

0 1000 1336. 1672 2008. 2344, 2680

Trace: (Discrete) )

S8ite mno. : &/C Chamber Data no. = 10

Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-AV)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBE01
Power Rating : 120Vac/60Hz

Test Mode : TX2402MH=

Data: 9 File: x\Test Data\2007T\EM961542B1TX2402.EMI {10)
o7 Level (dBuVim)

FCC PRRT-15C (1G-AV)

49

0 1000 1336. 1672 2008. 2344, 2680

Trace: (Discrete) AR ELE L 1]

Site no. : A/C Chamber Data no. =: 9

Dis. / Ant. : 3m 311s Ent. pol. : VERTICAL
Limit : FCOC PART-15C (1G-AV)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBB01
Power Rating : 120Vac/&0Hz

Test Mode : TX2402MH=

Audix Technology Corporation Report No. EM-F960600



FCC ID. VBJ8801 APPENDIX - Page 3 of 28

o AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taiped
County, Tatwan R.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email:ttemc@tteme.

Data: 3 File: D:\Test Data\2007\EM961542B1TX2402.EMI {10)
. Level (dBuVim)

FCC PART-15C (1G-PK)

4QMWWW“WM

0 2680 3244, 3a08. 4372, 4936. 5500

Trace: (Discrete) )

S8ite mno. : &/C Chamber Data no. = 3

Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBE01
Power Rating : 120Vac/60Hz

Test Mode : TX2402MH=

Data: 4 File: x\Test Data\2007T\EM961542B1TX2402.EMI {10)
o7 Level (dBuVim)

FCC PART-15C (1G-PK)

4QWWWWWW

0 2680 3244, 3808. 4372, 4936. 5500

Trace: (Discrete) AR ELE L 1]

Site no. : A/C Chamber Data no. : 4

Dis. / Ant. : 3m 311s Ent. pol. : VERTICAL
Limit : FCOC PART-15C (1G-PE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBB01
Power Rating : 120Vac/&0Hz

Test Mode : TX2402MH=

Audix Technology Corporation Report No. EM-F960600
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX MNo.33-11, Tn-fu Tsun, Lin-kou Hsiangz, Taper
County, Taiwan E.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email ttemc@tteme.

Data: 6
o Level (dBuVim)

File: x\Test Data\2007\EM961542B1TX2402.EMI (10)

FCC PART-15C (1G-PK)

49

0 5500

Trace: (Discrete)

8000. 10500. 13000. 15500. 18000
Frequency (MHz)

Site no. : A/C Chamber Data no. =: &
Dis. / &2nt. : 3m 3115 2nt. pol. : HORIZONTAL
Limit : FCOC PART-15C (1G-PE)
Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MEDBSE01
Power Rating : 120Vac/60H=z
Test Mode : TX2402ZMH=

Data: 5 File: D:\Test Data\2007T\EM961542B\TX2402.EMI {10)

Level (dBuVim)
a7
FCC PART-15C (1G-PK)
49
0 5500 8000. 10500. 13000. 15500. 12000

Trace: (Discrete) AR ELE L 1]
Site no. : A/C Chamber Data no. =: 5
Dis. / Bnt. : 3m 3115 Int. pol. : VERTICAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : E7405Rh 25*C/48% Engineer : Jarwel Wang
EUT : USBE Storage VOIP Bluetooth Dongle M/N:MEDS801
Power Rating : 120Vac/60Hz
Test Mode : TX2402MH=

Audix Technology Corporation Report No. EM-F960600
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AUDIX TECHMOLOGY Corp. EMC Lahoratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:ttemc @iteme com.w

Data: 12
o Level (dBuVim)

File: E:test-data'RF Test'2007\EM961542B\TX2402.EMI (12)

FCC PART-15C (1G-AV)

49
g 5500 8000. 10500. 13000. 15500. 18000
Trace: (Discrete) HEAUSIEVER N
Site : AfC Chamber Data no. : 12
Dis. J Ins 3115 Ant. pol : HORIZOHTAL
Limit : FCC PART-15C (1G-AV)
Env. f Ins. : ET405A 25%C f418% Engineer: Jarwei Wang
EUT : USB Storage VOIP Bluetooth Dongle M/H:MED3S01

Power Rating :
Test Mode

120V AC f 60Hz
TX2402MH=

Data: 11
o Level (dBu\im)

File: E:test-data'RF Test\2007\EM961542B\TX2402.EMI (12)

FCC PART-15C (1G-AV)

49
0 5500 8000, 10500, 13000, 15500. 18000
Trace: (Discrete) Frequency (MHz)
Site : AfC Chamber Data no. 11
Dis. J Ins : 3115 Ant. pol : VERTICAL
Limit i FCC PART-15C {1G-AY)
Env. f Ins. : ET405A 25%C f418% Engineer: Jarwei Wang
EUT : USB Storage VOIP Bluetooth Dongle M/H:MED3S01
Power Rating : 120V AC f 60Hz
Test Mode TX2402MH=

Audix Technology Corporation Report No. EM-F960600



FCC ID. VBJ8801 APPENDIX - Page 6 of 28

@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX MNo.33-11, Tn-fu Tsun, Lin-kou Hsiangz, Taper
County, Taiwan E.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email ttemc@tteme.

Dat;i

a:13 File: DXEM961542BITH2402.EMI (16)
o Level (dBuVim)

FCC15C (PK)

WWWWWM

49

0 18000 19400. 20800. 22200. 23600. 25000

Trace: (Discrete) AR ELR L i

Site no. : site Data no. : 13

Dis. / &2nt. : 1m 3116 2nt. pol. : HORIZONTAL
Limit : FCC 15C (PE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USE Storage VOIP Bluetooth Dongle M/N:MEDEBO1
Power Rating : 120Vac/60H=z

Test Mode : TX2402MH=

Dat

a: 14 File: DXEMO61542B\TH2402.EMI (16)
. Level (dBuVim)

FCC15C (PK)

M%Mwwwww

49

0 18000 19400. 20800. 22200. 23600. 25000

Trace: (Discrete) AR ELE L 1]

Site no. : site Data no. : 14

Dis. / Bnt. : 1lm 3116 Znt. pol. : VERTICAL
Limit : FCC 15C (PE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MED8BO1
Power Rating : 120Vac/&0H=z

Test Mode : TX2402MH=

Audix Technology Corporation Report No. EM-F960600
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m AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taipel
County, Taiwan R.O.C. Post Code:24443

Tel:+886-2-26092133 Fax:+886-2-26099303
Email tteme @ ttemc.

Dat

a: 16
Level (dBuVim)
97

File: DMEM961542B\TX2402.EMI (16)

FCC 15C (AV)

e

0 18000

Trace: (Discrete)

Site no. 5
Dis. / Bnt. :
Limit 5
Env. / Ins. =
EUT 8
Power Rating :
Test Mode B

19400. 20800. 22200. 23600. 25000
Frequency (MHz)

=ite Data no. : 16

1m 3116 Znt. pol. : HORIZONTAL
FCC 15C (&V)

E7405n 25*C/48% Engineer : Jarwel Wang
USE Storage VOIP Bluetooth Dongle M/N:MED8BO1
120Vac/60Hz

TX2402MH=

Dat

a:15
Level (dBuVim)
97

File: DMEM961542B\TX2402.EMI (16)

FCC 15C (AV)

e

0 18000

Trace: (Discrete)

Site no. 5
Dis. / Ant. :
Limit 5
Env. / Ins. :
EUT :
Power Rating :
Test Mode B

19400, 20800. 22200. 23600. 25000
Frequency (MHz)

=ite Data no. : 15

1m 311e 2nt. pel. : VERTICAL
FCC 15C (RV)

E7405a 25*C/48% Engineer : Jarwel Wang
USE Storage VOIP Bluetooth Dongle M/N:MEDEE01
120Vac/E60H=z

TX2402MH=

Audix Technology Corporation Report No. EM-F960600
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o AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taiped
County, Tatwan R.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email:ttemc@tteme.

Data: 2 File: D:\Test Data\2007\EM961542B1TX2441.EMI {10)
. Level (dBuVim)

FCC PAR[T-15C (1G-PK)

M3

49
1

0 1000 1336. 1672 2008. 2344, 2680

Trace: (Discrete) )

S8ite mno. : &/C Chamber Data no. : 2

Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBE01
Power Rating : 120Vac/60Hz

Test Mode : TX2441MH=

Data: 1 File: x\Test Data\2007T\EM961542B1TX2441.EMI {10)
o7 Level (dBuVim)

FCC PAR[T-15C (1G-PK)

49

B S AT P o ¥ e

0 1000 1336. 1672 2008. 2344, 2680

Trace: (Discrete) AR ELE L 1]

Site no. : A/C Chamber Data no. = 1

Dis. / Ant. : 3m 311s Ent. pol. : VERTICAL
Limit : FCOC PART-15C (1G-PE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBB01
Power Rating : 120Vac/&0Hz

Test Mode : TX2441MH=

Audix Technology Corporation Report No. EM-F960600
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o AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taiped
County, Tatwan R.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email:ttemc@tteme.

Dat

a: 10 File: D:\Test Data\2007\EM961542B1TX2441.EMI {10)
. Level (dBuVim)

FCC PART-15C (1G-AV)

WWW

49

0 1000 1336. 1672 2008. 2344, 2680

Trace: (Discrete) )

S8ite mno. : &/C Chamber Data no. = 10

Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-AV)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBE01
Power Rating : 120Vac/60Hz

Test Mode : TX2441MH=

Data: 9 File: x\Test Data\2007T\EM961542B1TX2441.EMI {10)
o7 Level (dBuVim)

FCC PART-15C (1G-AV)

R e e e i i e

49

0 1000 1336. 1672 2008. 2344, 2680

Trace: (Discrete) AR ELE L 1]

Site no. : A/C Chamber Data no. =: 9

Dis. / Ant. : 3m 311s Ent. pol. : VERTICAL
Limit : FCOC PART-15C (1G-AV)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBB01
Power Rating : 120Vac/&0Hz

Test Mode : TX2441MH=

Audix Technology Corporation Report No. EM-F960600
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o AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taiped
County, Tatwan R.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email:ttemc@tteme.

Data: 3 File: D:\Test Data\2007\EM961542B1TX2441.EMI {10)
. Level (dBuVim)

FCC PART-15C (1G-PK)

ISR eV LGS AL 0 B ianne U

0 2680 3244, 3a08. 4372, 4936. 5500

Trace: (Discrete) )

S8ite mno. : &/C Chamber Data no. = 3

Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBE01
Power Rating : 120Vac/60Hz

Test Mode : TX2441MH=

Data: 4 File: x\Test Data\2007T\EM961542B1TX2441.EMI {10)
o7 Level (dBuVim)

FCC PART-15C (1G-PK)

4QWWWWWW

0 2680 3244, 3808. 4372, 4936. 5500

Trace: (Discrete) AR ELE L 1]

Site no. : A/C Chamber Data no. : 4

Dis. / Ant. : 3m 311s Ent. pol. : VERTICAL
Limit : FCOC PART-15C (1G-PE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBB01
Power Rating : 120Vac/&0Hz

Test Mode : TX2441MH=

Audix Technology Corporation Report No. EM-F960600
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o AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taiped
County, Tatwan R.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email:ttemc@tteme.

Data: 6 File: D:\Test Data\2007\EM961542B1TX2441.EMI {10)
. Level (dBuVim)

FCC PART-15C (1G-PK)

49

0 5500 2000. 10500. 13000. 15500. 18000

Trace: (Discrete) )

Site no. : B/C Chamber Data no. : 6
Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBE01
Power Rating : 120Vac/60Hz
Test Mode : THZ441MH=

Data: 5 File: D:\Test Data\2007T\EM961542B\TX2441.EMI (10)

Level (dBuVim)
97
FCC PART-15C (1G-PK)
49
0 5500 8000. 10500. 13000. 15500. 13000

Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data mo. : 5
Dis. / BAnt. : 3m 3115 Znt. pol. : VERTICAL
Limit : FCC BART-15C (1G-PK)
Env. / Ins. : E7405A 25%C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBB01
Power Rating : 120Vac/&0Hz
Test Mode : TXZ2441MHz

Audix Technology Corporation Report No. EM-F960600
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] AUDIX TECHNOLOGY Corp. EMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme g@iteme coniw

Data: 11 File: E:test-data'RF Test2007EM961542B\TX2441.EMI (12)
Lewvel (dBuVim)
97
FCC PART-15C {1G-AV)
49
0 5500 8000, 10500, 13000, 15500. 18000
Trace: (Discrete) LTt
Site : AfC Chamber Data no. : 11
Dis. f Ins 3115 Ant. pol : HORIZOHTAL
Limit : FCC PART-15C (1G-AV)
Env. f Ins. : ET405A 25%C /48% Engineer: Jarwei Wang
EUT : USB Storage VOIP Bluetooth Dongle M/H:MEDS301
Power Rating : 120V AC f 60Hz
Test Mode TX2441MH=
Data: File: E:test-data'RF Test 2007 EM961542B\TX2441.EMI (12)
Lewvel (dBuVim)
97
FCC PART-15C {1G-AV)
49
g 5500 8000. 10500. 13000. 15500. 18000
Trace: (Discrete) LIt
Site : AJC Chamber DPata no. : 12
Dis. f Ins 3115 Ant. pol : VERTICAL
Limit : FCC PART-15C (1G-AV)
Env. f Ins. : ET405A 25%C /48% Engineer: Jarwei Wang
EUT : USB Storage VOIP Bluetooth Dongle M/H:MEDES01
Power Rating : 120V AC f 60Hz
Test Mode TX2441MH=

Audix Technology Corporation Report No. EM-F960600
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m AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taiped
County, Taiwan R.O.C. Post Code:24443

Tel-+886-2-26092133 Fax:+386-2-26099303
Email ttemc@tteme.

Dat

a: 14 File: D:EM96154 2B/ TX2441.EMI (16)
o7 Level (dBuVim)

FCC15C (PK)

(SR VBRSNS

49

0 12000 19400. 20800. 22200. 23600. 25000

Trace: (Discrete) AL AL L i

Site no. : =ite Data no. : 14

Dis. / Ant. : Im 3116 Znt. pol. : HORIZONTAL
Timit : FCC 15C (PE)

Env. / Ins. : E7405Aa 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MEDEB01
Power Rating : 120Vac/60Hz

Test Mode : TX2441MH=

Dat

a:13 File: D:XEMO961542B\TX2441.EMI (16)
o7 Level (dBuVim)

FCC15C (PK)

WWMWM

49

0 13000 18400. 20800. 22200. 23600. 25000

Trace: (Discrete) e !

Site no. : site Data no. : 13

Dis. / Bnt. : 1m 3116 Int. pol. : VERTICAL
Timit : FOC 15C (PE)

Env. / Ins. : E7405Aa 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MEDEB01
Power Rating : 120Vac/60Hz

Test Mode : TX2441MH=

Audix Technology Corporation Report No. EM-F960600
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX MNo.33-11, Tn-fu Tsun, Lin-kou Hsiangz, Taper
County, Taiwan E.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email ttemc@tteme.

Dat;i

a:15 File: DXEM961542BITH2441.EMI (16)
o Level (dBuVim)

FCC 15C (AV)

e

0 18000 19400. 20800. 22200. 23600. 25000

Trace: (Discrete) AR ELR L i

Site no. : site Data no. : 15

Dis. / &2nt. : 1m 3116 2nt. pol. : HORIZONTAL
Limit : FCC 15C (AV)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USE Storage VOIP Bluetooth Dongle M/N:MEDEBO1
Power Rating : 120Vac/60H=z

Test Mode : TX2441MH=

Dat;i

a: 16 File: DXEM961542BITH2441.EMI (16)
. Level (dBuVim)

FCC 15C (AV)

I e ————

0 18000 19400. 20800. 22200. 23600. 25000

Trace: (Discrete) AR ELE L 1]

Site no. : =ite Data no. : 16

Dis. / Ant. : 1m 3116 Ant. pol. : VERTICLL
Limit : FCC 15C (AV)

Env. / Ins. : E74052& 25*%C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MED8BO1
Power Rating : 120Vac/G&0Hz

Test Mode : TX2441MH=

Audix Technology Corporation Report No. EM-F960600
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o AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taiped
County, Tatwan R.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email:ttemc@tteme.

Data: 1 File: D:\Test Data\2007\EM961542B1TX2480.EMI {10)
. Level (dBuVim)

FCC PART-15C (1G-PK)

49

0 1000 1336. 1672 2008. 2344, 2680

Trace: (Discrete) )

S8ite mno. : &/C Chamber Data mo. = 1

Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBE01
Power Rating : 120Vac/60Hz

Test Mode : TX2430MH=

Data: 2 File: Dx\Test Data\2007T\EM961542B1TX2480.EMI {10)
o7 Level (dBuVim)

FCC PART-15C (1G-PK)

49 i 2

T VI PP BN FER

0 1000 1336. 1672 2008. 2344, 2680

Trace: (Discrete) AR ELE L 1]

Site no. : A/C Chamber Data no. : 2

Dis. / Ant. : 3m 311s Ent. pol. : VERTICAL
Limit : FCOC PART-15C (1G-PE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBB01
Power Rating : 120Vac/&0Hz

Test Mode : T¥X2480MH=

Audix Technology Corporation Report No. EM-F960600
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o AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taiped
County, Tatwan R.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email:ttemc@tteme.

Data: 9 File: D:\Test Data\2007\EM961542B1TX2480.EMI {10)
. Level (dBuVim)

FCC PART-45C (1G-AV)

49

; M

0 1000 1336. 1672 2008. 2344, 2680

Trace: (Discrete) )

S8ite mno. : &/C Chamber Data no. = 9

Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-AV)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBE01
Power Rating : 120Vac/60Hz

Test Mode : TX2430MH=

Dat

a: 10 File: Dx\Test Data\2007T\EM961542B1TX2480.EMI {10)
o7 Level (dBuVim)

FCC PART-I5C (1G-AV)

49 2

Ao o it

0 1000 1336. 1672 2008. 2344, 2680

Trace: (Discrete) AR ELE L 1]

Site no. : A/C Chamber Data no. : 10

Dis. / Ant. : 3m 311s Ent. pol. : VERTICAL
Limit : FCOC PART-15C (1G-AV)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBB01
Power Rating : 120Vac/&0Hz

Test Mode : T¥X2480MH=

Audix Technology Corporation Report No. EM-F960600
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o AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taiped
County, Tatwan R.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email:ttemc@tteme.

Data: 4 File: D:\Test Data\2007\EM961542B1TX2480.EMI {10)
. Level (dBuVim)

FCC PART-15C (1G-PK)

49M\WWMWWWWW

0 2680 3244, 3a08. 4372, 4936. 5500

Trace: (Discrete) )

S8ite mno. : &/C Chamber Data no. : 4

Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBE01
Power Rating : 120Vac/60Hz

Test Mode : TX2430MH=

Data: 3 File: Dx\Test Data\2007T\EM961542B1TX2480.EMI {10)
o7 Level (dBuVim)

FCC PART-15C (1G-PK)

B OO A S PRSI o7 o e e e e

0 2680 3244, 3808. 4372, 4936. 5500

Trace: (Discrete) AR ELE L 1]

Site no. : A/C Chamber Data no. = 3

Dis. / Ant. : 3m 311s Ent. pol. : VERTICAL
Limit : FCOC PART-15C (1G-PE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBB01
Power Rating : 120Vac/&0Hz

Test Mode : T¥X2480MH=

Audix Technology Corporation Report No. EM-F960600
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o AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taiped
County, Tatwan R.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email:ttemc@tteme.

Data: 5 File: D:\Test Data\2007\EM961542B1TX2480.EMI {10)
. Level (dBuVim)

FCC PART-15C (1G-PK)

49

0 5500 2000. 10500. 13000. 15500. 18000

Trace: (Discrete) )

Site no. : A/C Chamber Data mo. : 3
Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBE01
Power Rating : 120Vac/60Hz
Test Mode : TX2480MH=

Data: 6 File: xiTest Data\2007\EM961542B TX2480.EMI (10)

Level (dBuVim)
a7
FCC PART-15C (1G-PK)
49
0 5500 2000. 10500. 13000. 15500. 18000

Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. =: &
Dis. / &2nt. : 3m 3115 Znt. pol. : VERTICAL
Limit : FCC BART-15C (1G-PK)
Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBB01
Power Rating : 120Vac/&0Hz
Test Mode : T¥X2480MH=

Audix Technology Corporation Report No. EM-F960600
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AUDIX TECHNOLOGY Corp. EMC Laboratery
No53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei

AUDIX J
County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:ttenc i@itteme com.iw

Data: 12 File: E-'test-data'RF Test'2007'EM961542B\TX2480.EMI (12)
Level (dBuvW/m)
a7
FCC PART-15C (1G-AV)
49
0 5500 8000, 10500, 13000, 15500. 18000
Trace: (Discrete) LTS i)
Site : ASC Chamber Data no. : 12
Di=. f Ins 3115 Ant. pol : HORIZOHTAL
Limit : FCC PART-15C (1G-AV)
Env. f Ins. : E74054 25%Cf48% Engineer: Jarwei Wang
EUT : USB Storage VOIP Bluetooth Dongle M/H:MEDS8801
Power Rating : 120V AC f 60Hz
Test Mode TX24530MH=z
Data: 11 File: E:test-data'RF Test'2007'EM961542B\TX2480.EMI (12)
Level (dBuVim)
a7
FCC PART-15C {1G-AV)
49
0 5500 8000, 10500, 13000, 15500. 18000
Trace: (Discrete) LTS i)
Site : AfC Chamber Data no. : 11
Dis. f Ins 3115 Ant. pol : VERTICAL
Limit : FCC PART-15C {1G-AV)
Env. f Ins. : ET4058 25%Cf48% Engineer: Jarwei Wang
EUT : USB Storage VOIP Bluetooth Dongle M/H:MEDS8801
Power Rating : 120V AC f 60Hz
Test Hode TX24530MH=

Audix Technology Corporation Report No. EM-F960600
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m AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taiped
County, Taiwan R.O.C. Post Code:24443

Tel-+886-2-26092133 Fax:+386-2-26099303
Email ttemc@tteme.

Dat

a:13 File: D:EM961542B/TX2480.EMI (16)
o7 Level (dBuVim)

FCC15C (PK)

WMNWM

49

0 12000 19400. 20800. 22200. 23600. 25000

Trace: (Discrete) AL AL L i

Site no. : =ite Data no. = 13

Dis. / Ant. : Im 3116 Znt. pol. : HORIZONTAL
Timit : FCC 15C (PE)

Env. / Ins. : E7405Aa 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MEDEB01
Power Rating : 120Vac/60Hz

Test Mode : TX2430MH=

Dat

a: 14 File: D:EM96154 2B TX2480.EMI (16)
o7 Level (dBuVim}

FCC15C (PK)

WWMMMM

49

0 18000 19400. 20800. 22200. 23600. 25000

Trace: (Discrete) AR ELE L 1]

Site no. : =ite Data no. : 14

Dis. / Ant. : 1m 3116 Ant. pol. : VERTICLL
Limit : FoC 15C (PE)

Env. / Ins. : E7405Aa 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MEDEB01
Power Rating : 120Vac/60Hz

Test Mode : TX2430MH=

Audix Technology Corporation Report No. EM-F960600
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) AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D I X No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26009303
Email:ttemc@ttemc.

Dat;

a: 16 File: CXEM96154 2B TX2480.EMI (16)
- Level (dBuVim)

FCC 15C (AV)

e e

0 18000 19400. 20800. 22200. 23600. 25000

Trace: (Discrete) .

Site no. : site Data no. : 16

Dis. / &nt. : 1lm 3116 Ant. pol. : HORIZONTAL
Timit : FCC 15C (AV)

Env. / Ins. : E7405A 25%C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MED8B01
Power Rating : 120Vac/60H=z

Test Mode : TX2480MH=

File: DMEM961542BITX2480.EMI (16)

Data: 15
o7 Level (dBuVim)

FCC 15C (AV)

— =

49

0 18000 19400. 20800. 22200. 23600. 25000

Trace: (Discrete) AL L L

S8ite no. : site Data neo. = 13

Dis. / Ant. : 1m 3116 Ant. pol. : VERTICAL
Limit : FCC 15C (AV)

Env. / Ins. : E74053A 25*%C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluesetooth Dongle M/N:MEDEBO1
Power Rating : 120Vac/&0H=z

Test Mode : TX2480MH=

Audix Technology Corporation Report No. EM-F960600
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o AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taiped
County, Tatwan R.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email:ttemc@tteme.

Data: 1 File: D:\Test Data\2007\EM961542B\R¥2441.EMI (10)
. Level (dBuVim)

FCC CLASSB(1G-PK)

49

0 1000 1336. 1672 2008. 2344, 2680

Trace: (Discrete) )

S8ite mno. : &/C Chamber Data mo. = 1

Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC CLASS-B(1lG-FE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBE01
Power Rating : 120Vac/60Hz

Test Mode : R¥Z2441MH=

Data: 2 File: Dx\Test Data\2007T\EM961542B\R¥2441.EMI (10)
o7 Level (dBuVim)

FCC CLASS:B1G-PK)

bt penin il et A i et st

0 1000 1336. 1672 2008. 2344, 2680

Trace: (Discrete) AR ELE L 1]

Site no. : A/C Chamber Data no. : 2

Dis. / Ant. : 3m 311s Ent. pol. : VERTICAL
Limit : FCOC CLASS-E (1G-PE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBB01
Power Rating : 120Vac/&0Hz

Test Mode : R¥2441MH=

Audix Technology Corporation Report No. EM-F960600
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o AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taiped
County, Tatwan R.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email:ttemc@tteme.

Dat

a: 10 File: D:\Test Data\2007\EM961542B\R¥2441.EMI (10)
. Level (dBuVim)

FCC CLASSB1G-AV)

WW%,WMMWW

49

0 1000 1336. 1672 2008. 2344, 2680

Trace: (Discrete) )

Site no. : A/C Chamber Data no. : 10
Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC CLASS-B(1G-AV)
Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBE01
Power Rating : 120Vac/60Hz
Test Mode : BXZ2441MH=

Data: 9 File: DxiTest Data\2007\EM961542B\RX2441.EMI ({10}

Level (dBuVim)
a7
FCC CLASS:B1G-AV)
49
0 1000 1336. 1672 2008. 2344, 2680

Trace: (Discrete) AR ELE L 1]
Site no. : A/C Chamber Data no. =: 9
Dis. / &2nt. : 3m 3115 Znt. pol. : VERTICAL
Limit : FCC CLASS-B(1G-AV)
Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBB01
Power Rating : 120Vac/&0Hz
Test Mode : R¥2441MH=

Audix Technology Corporation Report No. EM-F960600
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o AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taiped
County, Tatwan R.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email:ttemc@tteme.

Data: 4 File: D:\Test Data\2007\EM961542B\R¥2441.EMI (10)
. Level (dBuVim)

FCC CLASSB(1G-PK)

PSR B B S S e

0 2680 3244, 3a08. 4372, 4936. 5500

Trace: (Discrete) )

S8ite mno. : &/C Chamber Data no. : 4

Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC CLASS-B(1lG-FE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBE01
Power Rating : 120Vac/60Hz

Test Mode : R¥Z2441MH=

Data: 3 File: Dx\Test Data\2007T\EM961542B\R¥2441.EMI (10)
o7 Level (dBuVim)

FCC CLASS:B1G-PK)

| PSS RN RV ST EEes e MRS S S

0 2680 3244, 3808. 4372, 4936. 5500

Trace: (Discrete) AR ELE L 1]

Site no. : A/C Chamber Data no. = 3

Dis. / Ant. : 3m 311s Ent. pol. : VERTICAL
Limit : FCOC CLASS-E (1G-PE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBB01
Power Rating : 120Vac/&0Hz

Test Mode : R¥2441MH=

Audix Technology Corporation Report No. EM-F960600
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o AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taiped
County, Tatwan R.0.C. Post Code:24443

Tel+886-2-26002133 Fax:+386-2-26000303
Email:ttemc@tteme.

Data: 5 File: D:\Test Data\2007\EM961542B\R¥2441.EMI (10)
. Level (dBuVim)

FCC CLASSB(1G-PK)

49

0 5500 2000. 10500. 13000. 15500. 18000

Trace: (Discrete) )

Site no. : A/C Chamber Data mo. : 3
Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC CLASS-B(1lG-FE)
Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBE01
Power Rating : 120Vac/60Hz
Test Mode : BXZ2441MH=

Data: 6 File: DxiTest Data\2007\EM961542B\RX2441.EMI ({10}

Level (dBuVim)
a7
FCC CLASS:B1G-PK)
49
0 5500 2000. 10500. 13000. 15500. 18000

Trace: (Discrete) AR ELE L 1]
Site no. : A/C Chamber Data no. =: &
Dis. / &2nt. : 3m 3115 Znt. pol. : VERTICAL
Limit : FCC CLASS-B(1lG-FE)
Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluestooth Dongle M/N:MEDBB01
Power Rating : 120Vac/&0Hz
Test Mode : R¥2441MH=

Audix Technology Corporation Report No. EM-F960600
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@ AUDIX TECHNOLOGY Corp. EMC Lahoratory
A | l D I X No 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @ttemc coniw

ata: 11 File: E:'test-data'RF Test'2007'EM961542B'RX2441.EMI (12)
a7 Level {dBuVim)

FCC PART-15C (1G-AV)

49
g 5500 8000. 10500. 13000. 15500. 18000
Trace: (Discrete) LTt
Site : AfC Chamber Data no. : 11
Dis. f Ins 3115 Ant. pol : HORIZOHTAL
Limit : FCC PART-15C (1G-AV)
Env. f Ins. : ET405A 25%C /48% Engineer: Jarwei Wang
EUT : USB Storage VOIP Bluetooth Dongle M/H:MEDES01
Power Rating : 120V AC f 60Hz
Test Mode ¢ BX2441MH=
Data: 12 File: E:test-data'RF Test 2007 EM961542B'RX2441.EMI (12)
Lewvel (dBuVim)
a7
FCC PART-15C {1G-AV)
49
0 5500 8000. 10500. 13000. 15500. 18000
Trace: (Discrete) HEEAUSI VPR )
Site : AfC Chamber Data no. : 12
Dis. f Ins : 3115 Ant. pol : VERTICAL
Limit : FCC PART-15C {1G-AV)
Enr. f Ins. : E7405A 25%Cf48% Engineer: Jarwei Wang
EUT : USB Storage VOIP Bluetooth Dongle M/H:MEDSE01
Power Rating : 120V AC f 60Hz
Test Mode ¢ BX2441MH=

Audix Technology Corporation Report No. EM-F960600
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m AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiangz, Taipel
County, Taiwan R.O.C. Post Code:24443

Tel:+886-2-26092133 Fax:+886-2-26099303
Email tteme @ ttemc.

Dat

a:13 File: D:X\EM961542BIRX2441.EMI {16)
o7 Level (dBuVim)

FCC 15C (PK)

4u”ﬂA~**m“”“’W*”“\auw»N”“*”“W“wJ“*%w“v#wwN”““’“*’“““”uﬁhﬂuh&h&ﬂﬂmwﬂv

49

0 18000 19400. 20800. 22200. 23600. 25000

Trace: (Discrete) FIEL ELRL i)

Site no. : site Data no. : 13

Dis. / Ant. : Im 3116 Znt. pol. : HORIZONTAL
Limit : FCC 15C (PE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MED8BO1
Power Rating : 120Vac/60Hz

Test Mode : R¥X2441MH=

Dat

a: 14 File: D:EM961542BIRX 2441.EMI {16)
. Level (dBuVim)

FCC15C (PK)

WMMWWMWW““W

49

0 13000 18400. 20800. 22200. 23600. 25000

Trace: (Discrete) Frequency (MHz)

Site mno. : site Data no. : 14

Dis. / Znt. : 1m 311e Ent. pol. : VERTICAL
Limit : FCoo 15C (PE)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USBE Storage VOIP Bluetooth Dongle M/N:MRD8BO1
Power Rating : 120Vac/60Hz

Test Mode : BX2441MH=

Audix Technology Corporation Report No. EM-F960600
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o AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D Ix MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipel
County, Taiwan B.0.C. Post Code:24443

Tel-+886-2-26092133 Fax:+386-2-26009303
Email:ttemc@ttemc.

Dat

a: 16 File: D:XEM961542BIRX 2441.EMI {16)
. Level (dBuVim)

FCC 15C (AV)

e

0 18000 19400. 20800. 22200. 23600. 25000

Trace: (Discrete) FIEL ELRL i)

Site mno. : site Data no. : 16

Dis. / &2nt. : 1m 3116 2nt. pol. : HORIZONTAL
Limit : FCC 15C (AV)

Env. / Ins. : E7405a 25*C/48% Engineer : Jarwel Wang
EUT : USBE Storage VOIP Bluetooth Dongle M/N:MRD8BO1
Power Rating : 120Vac/60Hz

Test Mode : R¥2441MH=

Dat

a:15 File: D:X\EM961542B\RX2441.EMI (16)
o7 Level (dBuVim)

FCC 15C (AV)

e

0 18000 19400. 20800. 22200. 23600. 25000

Trace: (Discrete) AR ELE L 1]

Site no. : =ite Data no. : 15

Dis. / Bnt. : 1m 3116 Int. pol. : VERTICAL
Limit : FCOC 15C (BAV)

Env. / Ins. : E7405Rh 25*C/48% Engineer : Jarwel Wang
EUT : USB Storage VOIP Bluetooth Dongle M/N:MEDEE01
Power Rating : 120Vac/&0H=z

Test Mode : R¥X2441MH=

Audix Technology Corporation Report No. EM-F960600





